YARD WAGON Assembly Instructions

# _Description (Qty.) # _Description (Qty.) # _Description (Qty.)

#1 - Bed (1) #8 — Axle Washers (4) #15 —-19mm Frame Bolts (8)

#2 — Wheel (4) #9 — Front Axle Support (1) #16 — 25mm Yoke Bolts (1)

#3 — Handle (1) #10 - Yoke (1) #17 — 60mm Handle Bolt (1)

#4 — Rear Axle Support (1) #11 — Steering Link Connector (1) #18 — Bolt Washers (12)

#5 — Left Rear Axle Brace (1) #12 — Center Front Axle Brace (1) #19 — Lock Nuts (16)

#6 — Right Rear Axle Brace (1) #13 — Handle Coupler (1) #20 — 20mm Machine Screws (2)
#7 — Axle Cap Nuts (4) #14 — Cotter Pin (1) #21 — Wheel Spacers (2)

Tools required: adjustable wrench, wrench  Pre-Assembly: verify all components

#5 & #6 Rear Axle Braces #5 #6

#2

#4 Rear Axle Support — shown
with #8 Axle Washers and #7
Axle Cap Nuts

#8 & #7 #Ha

Step 1: Slide the Left Rear Axle Brace (#5) and the Right Rear Axle Brace (#6) onto either side of the Axle of the Rear Axle
Support (#4) with the flat side facing inward. Slide Wheels (#2) onto both sides of the Axle of the Rear Axle Support (#4) with
hubs facing inward - Secure with Axle Washers (#8) and Axle Cap Nuts (#7).

#8 & #7

#9 Front Axle Support — shown with #8
Axle Washers, #7 Axle Cap Nuts, #18
Bolt Washer & #14 Cotter Pin

#11 #9

#11 Steering Link
Connector

#18 & #19

Step 2: Attach the Steering Link Connector (#11) to the Front Axle Support (#9) — Secure using 19mm Frame Bolts (#15), Bolt
Washers (#18) and Lock Nuts (#19).

#10 Yoke

#12 Center Front

#12
Axle Brace

#16, #18

~ & #19
#11 #9

Step 3: Slide the Yoke (#10) between the upper & lower portions of the Front Axle Support (#9). Insert the Yoke Pin on the
upper piece of the Front Axle Support (#9) into the hole on the shorter side of the Yoke arm - secure with a Bolt Washer (#18)
& Cotter Pin (#14). Attach the Center Front Axle Brace (#12) to the Yoke (#10) & Front Axle Support by inserting the 25mm
Yoke Bolt (#16) through the single hole on the Center Front Axle Brace (#12), the middle hole on the long side of the Yoke
(#10) & the middle hole on the Front Axle Support (#9) — Secure with a Bolt Washer (#18) & Lock Nut (#19). Connect the
Steering Link Connector (#11) to the Yoke (#10) by inserting a 1I9mm Frame Bolt (#15) through the end hold on the long side of
the Yoke (#10) & the middle hole on the Steering Link Connector (#11) — Secure with a Bolt Washer (#18) & Lock Nut (#19).

#14 & #18

Marathon Industries ¢ 877-425-1640 ¢+ www.marathontires.com ¢ Made in China ¢ Max Tire Inflation 30 PSI




Front Axle Support Assembly (see Steps 2 & 3) —
shown with #8 Axle Washers & #7 Axle Cap Nuts

#12

Step 4: Slide Wheel Spacers (#21) onto both sides of the Axle of the Front Axle Support Assembly. Slide the Wheels (#2) onto
both sides of the Axle of the Front Axle Support Assembly with hubs facing inward - Secure with Axle Washers (#8) & Axle Cap

Nuts (#7).
Rear Axle #1 Bed
Brace Holes #5 & #6

Rear Axle Assembly .' ' '.#.9’.60;,' )Q’&:Q\

#4 ...,")'Q"‘ \\\\"

| el W
' B | e
P26 e ¢\
#15, #18 3 "( ‘
Rear Axle Assembly Holes & #19

Step 5: Place the Bed (#1) of the Cart with the top facing down on a flat surface. Place the Rear Axle Assembly upside down &
line up the holes of the Rear Axle Braces (#5 & #6) with the Rear Axle Brace Holes on the Bed (#1) & the holes on the Rear Axle
Support (#4) with the Rear Axle Assembly Holes on the Bed (#1). Secure the Rear Axle Braces with 20mm Machine Screws
(#20) & Lock Nuts (#19). Secure the Rear Axle Support (#4) with Frame Bolts (#15), Bolt Washers (#18) & Lock Nuts (#19).

Center Front

#1 Bed
Axle Brace #12
Hole XX Front Axle Assembly
3 #9
SN Y&
XK B )
FrontAxle 4 9:'6"4 "'.;.m ”Q'& o
assembly — JRSIESOCRNN
Holes
#15, #18 410
& #19

Step 6: Place the Front Axle Assembly upside down and line up the hole on the Center Front Axle Brace (#12) with the Center
Front Axle Brace Hole on the Bed (#1) and the holes on the top of the Front Axle Support (#4) with the Front Axle Assembly
Holes on the Bed (#1). Secure with Frame Bolts (#15), Bolt Washers (#18) & Lock Nuts (#19).

#13
#13 Handle

Coupler

‘ #16, #18

& #19

Step 7: Place the Handle Coupler (#13) between the front forks
of the Yoke (#10) and Insert the Handle (#3) into the Coupler
opening. Line the holes up and secure with the 60mm Handle

Ensure all Bolts are Tight. Your Marathon Yard Wagon
Bolt (#17), Bolt Washer (#18) & Lock Nut (#19).

is now ready to use!

Marathon Industries ¢ 877-425-1640 ¢+ www.marathontires.com ¢ Made in China ¢ Max Tire Inflation 30 PSI




